
CLPM1



CLPM1  H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

1

A1.M5X4L COUNTERSUNK HEXAGON SOCKET SCREW  Qty.10(Pre-installed)

A2.M5X10L CONICAL FLAT HEAD CROSS SCREW  Qty.6(Pre-installed)

mm

inch

0 6010 30 504020 60 130120110100908070 140 15010

1" 6"4"3" 5"2"

0

0

A3.M8X8L COUNTERSUNK HEXAGON SOCKET SCREW   Qty.3(Pre-installed)

A4.M8X30L HALF ROUND HEAD HEXAGON SOCKET SCREW   Qty.2



CLPM1  H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

2

A5.M10X20L-CAP FULL TOOTH  SCREW  Qty.2(Pre-installed)

A6.M10X40L-CAP ROUND HEAD HEXAGON SOCKET SCREW  Qty.2

mm

inch

0 6010 30 504020 60 130120110100908070 140 15010

1" 6"4"3" 5"2"

0

0

A8.M10X65L GENERAL HEXAGONAL  HEAD SCREWS   Qty.2

A7.M10X45L GENERAL HEXAGONAL  HEAD SCREWS   Qty.13



CLPM1  H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

mm

inch

0 6010 30 504020 60 130120110100908070 140 15010

1" 6"4"3" 5"2"

0

0

3

A10.M10X70L CARRIAGE BOIT   Qty.4

A9.M10X70L-CAP ROUND HEAD HEXAGON SOCKET SCREW  Qty.4(Pre-installed)

A11.M10X90L GENERAL HEXAGONAL  HEAD SCREWS   Qty.1

A12.M10X95L GENERAL HEXAGONAL  HEAD SCREWS   Qty.6



CLPM1  H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

4

mm

inch

0 6010 30 504020 60 130120110100908070 140 15010

1" 6"4"3" 5"2"

0

0

A17.FIXED HOOK（8292-149）   Qty.2

A13.M10X105L GENERAL HEXAGONAL  HEAD SCREWS   Qty.2

A14.M12X105L GENERAL HEXAGONAL  HEAD SCREWS   Qty.4

A15.M12X115L GENERAL HEXAGONAL  HEAD SCREWS   Qty.2

A16.M12X130L GENERAL HEXAGONAL  HEAD SCREWS   Qty.2



CLPM1  H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

mm

inch

0 6010 30 504020 60 130120110100908070 140 15010

1" 6"4"3" 5"2"

0

0

5

B3.M8  NYLON LOCK NUT   Qty.2 B4.M10  NYLON LOCK NUT   Qty.32(4 PCS Pre-installed)

B1.M8  NUT   Qty.2

B5.M12  NYLON LOCK NUT   Qty.14(2PCS Pre-installed)

B2.M12  NUT   Qty.2



CLPM1  H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

6

C1.M8  ARC-SHAPED  WASHER  Qty.4

mm

inch

0 6010 30 504020 60 130120110100908070 140 15010

1" 6"4"3" 5"2"

0

0

C3.M10  SPRING  WASHER  Qty.2(Pre-installed)

C2.M12  ARC-SHAPED  WASHER  Qty.4

C5.M8 WASHER(Ø14)  Qty.2 C6.M10 WASHER(Ø19)   Qty.12(8PCS Pre-installed)

C4.M12  SPRING  WASHER  Qty.4(2PCS Pre-installed)

C7.M10 WASHER(Ø25)  Qty.2(Pre-installed) C8.M10 WASHER(Ø27)  Qty.50



CLPM1  H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

mm

inch

0 6010 30 504020 60 130120110100908070 140 15010

1" 6"4"3" 5"2"

0

0

7

C9.M12 WASHER(Ø25)  Qty.10(2PCS Pre-installed) C10.M12 WASHER(Ø34)  Qty.8

C11.10 MESH CHAIN (8820-009)  Qty.2

C12.23 MESH CHAIN (8820-002)  Qty.1

C13.M10 INNER TOOTH SUSPENSION RING (8781-210)  Qty.1



CLPM1  H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

8

A[1PCS] B[1PCS] C[1PCS]

E[1PCS]D[1PCS]

H[1PCS] I[1PCS]

F[1PCS]

G[1PCS]



CLPM1  H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

M[1PCS] N[1PCS] O[4PCS]

P[1PCS]
Q[1PCS]

9

J[1PCS] K[1PCS] L[2PCS]



CLPM1  H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

     Y[5PCS]
   (8331-017)

     Z[1PCS]
   (8331-090)

     AB[2PCS]
    (8342-014)

     V[1PCS]
   (20LB500E)

     W[1PCS]
   (8312-062)

     X[1PCS]
   (8313-013)

10

     S[1PCS]
(10CLPM1-07)

     T[1PCS]
(10CLPM1-24)

     U[1PCS]
   (8360-227)

     AC[1PCS]
      (MA-105)

     AD[2PCS]
    (9161-018)

     AE[2PCS]
    (9630-027)



CLPM1  H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

11

D1.Fixed Bundle(8130-254)(Pre-installed).....................................
D2.Rotating Ring(8130-464)(Pre-installed)....................................
D3.Iron Sleeve(8130-465)(Pre-installed)........................................
D4.Swinging Arm Axis(8210-287)(Pre-installed).............................
D5.Yellow Shiitake Mushroom Head(8250-176)(Pre-installed)......
D6.Bearing Fixing Plate(8341-031)(Pre-installed)..........................
D7.The Bearings(8510-010)(Pre-installed).....................................
D8.Copper Sleeve(8520-001)(Pre-installed)..................................
D9.Copper Sleeve(8520-003)(Pre-installed)..................................
D10.Gourd Hook(8810-001)........................................................
D11.Iron Sleeve(8890-061)(Pre-installed)......................................
D12.The Foam(9161-036)(Pre-installed).......................................
D13.Dip Handle(9162-245)(Pre-installed)......................................
D14.Dip Handle(9162-246)(Pre-installed)......................................
D15.Dip Handle(9162-247)(Pre-installed)......................................
D16.Round Plug(9211-020).........................................................
D17.Double Layer Cover(9211-029)(Pre-installed)........................
D18.Bearing Gasket(9211-041)(Pre-installed)...............................
D19.The Sheath(9212-089)(Pre-installed).....................................
D20.Belt Pulley Group(9213-002C-01)........................................
D21.Nylon Huasi(9214-008).........................................................
D22.Semicircular Plug(9260-021)(Pre-installed)............................
D23.The Shim(9310-128)(Pre-installed).........................................
D24.Shaft End Cover(9211-157)..................................................
D25.Rubber ring(9310-016).........................................................
D26.Rubber Outer Pipe Sleeve(9310-020)..................................
D27.The Mat (9220-058)(Pre-installed)..........................................
D28.Square Plug(9211-006)........................................................
D29.Square Plug(9211-175)........................................................
D30.Double Layer Cover (9211-032)...........................................
D31.Round Plug(9211-016).........................................................
D32.Iron Sleeve(8530-011)..........................................................
D33.Double Ball Insert(8250-034)................................................
D34.SpringClip(OC06).................................................................
D35.The Steel Cable(FCLPM1A) 5325mm..................................
D36.The Steel Cable(FCLPM1B) 4720mm..................................
D37.The Steel Cable(FCLPM1C) 4845mm..................................
D38.The Steel Cable(FCLPM1D) 1750mm..................................
D39.Foot hook(50NAS-2).............................................................
D40.The shoulder strap(50ACH-16).............................................
D41.Spring Clip(RC-0616)...........................................................

[2PCS]
[1PCS]
[1PCS]
[1PCS]
[2PCS]
[4PCS]
[4PCS]
[4PCS]
[2PCS]
[10PCS]
[2PCS]
[1PCS]
[2PCS]
[2PCS]
[2PCS]
[6PCS]
[2PCS]
[1PCS]
[2PCS]
[15PCS]
[4PCS]
[4PCS]
[1PCS]
[2PCS]
[6PCS]
[1PCS]
[2PCS]
[4PCS]
[1PCS]
[2PCS]
[4PCS]
[4PCS]
[1PCS]
[6PCS]
[1PCS]
[1PCS]
[1PCS]
[1PCS]
[1PCS]
[1PCS]
[2PCS]



CLPM1  H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

12

D13 D14 D15

D16 D17 D18

D9 D10

D11 D12

D19 D20

D21 D22 D23 D24

D26

D25

D27 D28 D29 D30

D8D6 D7

D1 D2 D3 D5D4



CLPM1  H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

D33 D34D32D31

D35

D36

D37

D38

13

54105410

47204720

48454845

1750

D39 D40 D41



S T E P

Above shows STEP
assembled and completed

1

1

14

S

D30

D31

J

D31

D30

D26

C8
A8

C8
B4

A3X3

C

B5X2
C10X2

C10X2
B5X2

I

W

C10X2

A14X2

U

C8X4
B4X4

C8
A12

C8
A12

A12

C8

A15

C10

D4

D9 C9
C4

B5

D19

D19

B5
C4

C9

D9

A

C8
B4

C8
B4

L

L

D8X2

D8X2

A16X2 C4X2
C9X2

C9X2
B5X2

A13 A13
C8

C8
X B4

C8 D29

C8
A8

B

D

D33

M

A12

C8

A15
C10



S T E P

Above shows STEP    
assembled and completed

2

15

2

B4X2
C6X2

D6
D7

D5

Q

D28

D28

F

P D5

D6D7
C6X2

A9X2

C7
C3

A5
D34D16

C6
A6

B4
C6

D1

D11

A1

A1

A1

A1

D14

B3

C1

D31

T

AC

C1
B1

A17

D10

C11

D10

D10

C11

D10

A17

B1

C1

D31

B3

C1

D28

D14

A1

A1D11

D1

A1

A1

C6
B4

C6
A6

D34

D16

D27

A2X3

D27
A2X3

D28

D7
D6

C6X2
B4X2

D6

D7

C6X2
A9X2

C7

C3

A5

E

D25

D25



S T E P

Above shows STEP    
assembled and completed

3

16

3

C9 A14D21
AD

D21
D24

C5
A4

B5
C2

B5

C2

B4X2

C8X2

O
D25

D34
D16

O D25
D34

D16

D21

AD

D21
D24

C5
A4 D17

B5X2
C9X2

D17

C2B5

B5C2

B4X2

C8X2

O

D25

D34

D16

D16 D34

D25

O

A10 A10

A10
A10

A14C9

H

G



S T E P

Above shows STEP    
assembled and completed

4

17

4

A7X2

C8X2

C8X2
B4X2

D20X2

C4
B5
D38

A7X2
C8X2

D20X2

D20

Y

C8

A7

B4X2
C8X2

B4X2
C8X2

D32

D20D36

D20X3

D35

D10

D32
C8

A12

B4X2
C8X2

AB

D20X2
AB

C8X2
A7X2

D20
Y

C8

A7

D20

A7
C8

C4

B5

D35

B4
C8

Z

D18

A12
C8

D32

C8
B4

C8X3
B4X3

D20

D20

D36
D10

C12

D10

V
D15

D22

D23

D2

D3

A1
A1

D15

D22

AE

AE

D12

K

D13D22

D13

D22

B4

C8

D32

A7

C8

A7

C8

A7X2

C8X2

Y

N

Y

D10

D10

D37

D37

A11
C8

C13Y



CLPM1
Exploded View

PAGE 18

A

A

B C

B
C

D

E

D

E

S

D35

D10

D31

D31

D20

A7
C8C8

B4

D18

Z

N
C4
B5
D35

W

I
C8

D26B4
C8

D20X3

YC8X3
A7X3

D30

J

D30

B4 C8
AB

D20
AB

C8
A7

A7
C8

D20

C8
B4

A7

C8

Y
D20

A13A13
C8

C8
X

D29B4
C8

A8
C8

C8X2

B4X2

D20
D20

C4
B5
D38

B5X2C9X2

D8X4A16X2
C4X2

C9X2

B4X2
C8X2

LX2

A7X2C8X2
D20

D20

A5
C3

C7
A9

A9 C6

C6
D6

D7

D37

D37

D10

D10

K

D13

D22
AE

AE

D12

D13D22

D7

D28

C6
B4

C6 B4

B4X2

C8X2
D32

D19D27

A2X3

C8X2
B4X2

A

D32

C8X2
A11D19 Q

D5
B4

B4

C6

C6

D6
D7

D28
P

D5

D7 D6

C6
A9

A9
C6

C7
C3

A5A2X3D27

A6
C6

D34
D16

D28D14

D11
D1

A1

A1A1

A1

B4
C6

F

C9X2

A14X2

B5
C2

B5
C2B4X2

C8X2

H

O
D25

D34

D16
O D25

D34
D16A12X2C8X2

A10X2B4X4
C8X4

A10X2

A12X2

C8X2

D

D36

D10

D21

AD

D21
D24

C5
A4

A15X2
C10X2

D20

D32
C8

B4
Y

C8

A7
D33

B5
C4

C9

C13
D36

D20

D20

C8
B4

D4
C9

C4
B5

A12
C8D32

C12

D10

D22

D15

V

D23

D2

D3

A1
A1

D15

D22

D10

C11

D10

A17

B1
C1

D31

B3
C1

AC

B3
C1

D31

C1
B1

A17

D10

C11

D10

B4X2
C8X2

B5
C2

B5C2
G

B5X2
C9X2

D17

D17

A4
C5

D24

D21

AD

D21

D9

D9

M

D16

D34

D25

O

D16

D34

D25

O

KEY
Match the letters inside

each triangle
   connects   
   connects   
   connects   
 connects 

   connects   

A

B
C

D

E

A

B
C

D

E

B

A7

C8

Y

A7X2
C8X2

D20

A14X2

C10X2

C8X3
B4X3

C10X2
B5X2

C

B5X2
C10X2

A8Y

A6
C6

C6
B4

D14
D1

A1

A1

D11
A1

A1
D28

D34

D16

T

D6

A3X3

A12

D25

D25

D40

D39

D41
D41



19

CLPM1钢索示意图

FCLPM1A
   (D35)

FCLPM1D   (D38)



20

CLPM1钢索示意图

8781-210
F910013

FCLPM1B
   (D37)

FCLPM1C
   (D36)

8890-052
(M12X55L螺丝)

(Ø40新星球)

(M10内牙吊环)


	CLPM1-封面
	CLPM1螺絲表明細
	CLPM1-step1
	CLPM1-step2
	CLPM1-step3
	CLPM1-step4
	CLPM1-爆炸
	CLPM1-钢索示意图
	CLPM1-钢索示意图2

